M.G. Judd Ltd.

Contractors Plant and Engineering Services

Dolmar / Makita DPC6400 Parts List

Tank and Handle Grip
Tank and Handle Grip
Drawing NumberO.E.M. Part NoQuantityDescription
1010 114 0911Tank Plug Coupling (Inc 2)
2963 230 0311'O' Ring
3963 601 1301Suction Head Coupling
4963 601 2401Felt
5965 404 9111Fuel Line
6913 455 4541Torx Screw M5.5x45
7924 405 5001Washer
8965 403 5321Rubber Buffer
9394 114 0311Axle
10394 114 6011Tank Coupling (Inc 11 - 15)
11394 114 0701Rubber Foot
12010 175 0501Air Vent Valve
13394 114 1004Screw Plug
14957 117 0301Half-Throttle Lock Coupling
15957 117 0201Throttle Mechanism Coupling (Inc 16)
16394 117 0111Throttle Linkage
17394 114 0501Pot
18965 403 5321Rubber Buffer
19394 114 0311Axle
20908 305 4051Torx Screw M5x4
21394 114 6401Bracket
22913 455 2042Torx Screw M5.5x20
23913 455 4541Torx Screw M5.5x45
24924 405 5001Washer
25965 403 5321Rubber Buffer
26394 114 0311Axle
27913 455 4541Torx Screw M5.5x45
28965 403 5321Rubber Buffer
29394 310 1001Wrap-Around Handle
32913 455 4542Torx Screw M5.5x45
33394 114 0601Foot
34963 230 0311'O' Ring
UK Part Numbers listed ONLY
Return to Top of Page

Filter Cover Assembly
Filter Cover Assembly
Drawing NumberO.E.M. Part NoQuantityDescription
35394 118 1101Filter Cover Assembly (Includes 37 and 38)
36980 114 6111Safety Label
37908 005 3051Torx Screw M5x30
38394 118 0601Insert
39394 173 0301Prefilter
40394 118 0201Packing Ring
41980 114 7931Label - DPC6400
42394 118 0801Hood Complete (Includes 40 and 171)
43908 505 5554Torx Screw M5
44394 173 0101Air Filter
45394 173 0201Inner Filter
46394 173 0501Cover Plate
47965 531 1301Gasket
48394 174 0101Muffler
49908 405 2052Torx Screw M5
50908 005 0952Torx Screw M5
51921 905 0041Square Nut
52965 603 0501Clamp
53394 131 1001Suction Line
54024 131 0311Insert for Suction Hose
55394 171 0501Connecting Sleeve Complete (Inc 53)
56965 401 0161Rubber Bush
57965 452 3801Fuel Ventilation Line
58965 518 1201Gasket
59970 502 0501Insulating Hose
60394 150 0421Choke Shaft (New)
61394 150 0301Choke Shaft
62908 204 5552Torx Screw M4
UK Part Numbers listed ONLY
Return to Top of Page

Carburettor
Carburettor
Drawing NumberO.E.M. Part NoQuantityDescription
63394 150 0501Carburettor Complete (Inc 64 - 95)
64394 150 1704Torx Head Screw
65394 150 1601Pump Cover Coupling
66957 150 1001Diaphragm / Gasket Set (inc 67)
67113 150 1501Pump Diaphragm - Rubber
68394 150 1801Screen
69122 151 4001Disc
70100 150 3501Safety Clip
71394 150 2501Choke Shaft
72001 150 6501Screw
73113 150 2611Choke Shutter
74113 150 3801Locking Ball
75101 150 0801Locking Spring
76957 150 1601Set of Control Parts
77144 151 3201Throttle Shutter
78001 150 6501Screw
79144 151 3151Bushing
80394 150 3101Spring
81144 151 3151Bushing
82394 150 3001Throttle Shaft
83001 150 5101Friction Ball
84394 150 5701Idle Stop Screw
85394 150 5001'O' Ring
86144 151 4801Spring (L)
87394 150 4701Idle Adjustment Screw
88394 150 5101Main Adjustment Screw
89144 151 4801Spring (L)
90394 150 5001'O' Ring
91113 150 0401Cover Disc 9mm
93394 150 1201Diaphragm Cover
94965 402 9701Gasket
95001 150 5204Screw
UK Part Numbers listed ONLY
Return to Top of Page

Starter Assembly
Starter Assembly
Drawing NumberO.E.M. Part NoQuantityDescription
96394 112 6401Starter Assembly (Includes 98, 99 and 101 - 105)
97908 005 1654Torx Screw M5x16
98928 405 0001Spring Washer
99001 161 0101Starter Grip
100980 114 2171Label
101394 163 0201Rewind Spring
102915 135 1002Torx Head Screw
103394 162 0101Cable Drum
104929 314 1001Snap Ring
105394 112 1401Air Guide Plate
106**---**1Not Used
107965 605 4331Cable with Plug (Inc 108)
108965 401 0161Rubber Bush
109394 146 0111Contact Spring
110957 604 2401Spark Plug Cap Complete
111965 603 0211Spark Plug - WSR61
112970 310 2001Ignition Cable
113394 143 0111Ignition Coil
114908 605 2052Torx Head Screw
115394 141 0301Flywheel Assembly Complete (inc 116)
116311 660 102Starter Ratchet (Set)
117926 208 0011Spring Washer
118920 208 0241Hexagonal Nut
UK Part Numbers listed ONLY
Return to Top of Page

Cylinder and Piston, Crankshaft Clutch Assembly
Cylinder and Piston, Crankshaft Clutch Assembly
Drawing NumberO.E.M. Part NoQuantityDescription
119394 131 0401Hood
120908 005 1653Torx Screw M5x16
121908 005 3055Torx Screw M5x30
122962 900 0521Radial Ring
123001 131 0501Decom. Valve
124908 005 2054Torx Screw M5x20
125394 111 1111Crank Case Mag Side grey (Inc 128)
126936 430 1602Spiral Pin 3x16
127965 531 1101Gasket
128960 102 1591Ball Bearing
129325 130 0301Cylinder and Piston Complete (Inc 130)
130325 132 0301Piston Coupling (Includes 131 and 132)
131325 132 0501Piston Ring
132119 132 0602Spring Ring 12x1
133965 531 1201Gasket
134962 210 0151Needle Cage
135394 120 0101Crankshaft Coupling
136939 630 3701Key 3.0x3.7
137394 111 1201Crank Case Clutch Side (Inc 138)
138960 102 1591Ball Bearing
139962 290 0521Radial Ring
140930 916 6101Spring Ring
141394 245 0101Stop Ring
142394 182 0201Guide Disc
143394 223 0221Clutch Drum Assembly
144024 182 0601Guide Disc
145010 180 0211Clutch Assembly
146024 184 0213Tension Spring
147965 300 4701V-Belt
148394 213 0401Cover - Grey
149908 605 1453Torx Head Screw
150980 600 1301Insulating Sheet
282962 300 0161Needle Cage
UK Part Numbers listed ONLY
Return to Top of Page

Guard
Guard
Drawing NumberO.E.M. Part NoQuantityDescription
151325 341 6101Protection Hood
152394 342 0111Locking Plate
153957 342 0111Protection Hood Mounting Coupling (Inc 152)
154394 228 0611Pressure Disc
155**---**1Not Used
156394 228 0611Pressure Disc
157994 280 2501Hex Head Screw M8x25
158394 228 0201Spacer
159394 342 2011Pressure Ring Coupling - Grey
160394 211 1101Cutting Device Assembly (Inc 161 - 167)
161929 240 1801Snap Ring
162960 102 1761Ball Bearing
163929 240 1801Snap Ring
164394 211 0902Screw
165957 211 0201Bolt
166394 228 0201Spacer
167960 102 1761Ball Bearing
168900 006 1791Disc
169394 221 0101V-Belt Pulley
170994 280 2501Hex Head Screw M8x25
171394 211 1001Cover Complete (Inc 172 - 174)
172394 213 0311Tensioning Screw
173394 342 1201Pressure Spring
174921 906 0041Nut
175923 208 0042Hex Nut M8
176980 114 7001Label
177394 118 0501Bayonet Lock
178965 402 8701Rubber Plate
UK Part Numbers listed ONLY
Return to Top of Page


Valid CSS!    ®  & ™  All Trademarks are acknowledged     © M.G. Judd Ltd 2009 - 2011    E&OE     Valid XHTML 1.0 Strict

Cynthia Tested!           Total Validator AAA tested           Powered by MySQL           Stop Spam Harvesters, Join Project Honey Pot           Powered by MySQL           Level Triple-A conformance icon, 
          W3C-WAI Web Content Accessibility Guidelines 1.0